


Gloves

Left

Right

1

2

Left

Right

1

2

2 PCS10



Left

Right

1

2

2

1 Left

Right





10 x2



10 2
(Part C2 )with Slider(Hardware 

     

    1.Please wear gloves before installation.

2.Connect Right tailgate(Part C1)and Left tailgate

9).



1

2

2

8

After opening the rack with Left backrest H1 and right backrest H2, Use
the hex key M5(Hardware 7) to Connect with 2 Bolts M8*100, 4 washers
(Ø22) and 2 nuts M8*14(Hardware 5). 2 Bolts M8*60(Hardware 3) and 2
nuts M8*14(Hardware 5) and 4 washers Ø22(Hardware 6) connect the
mount (Left frame I1 and right frame I2).

1

2

23
60

3

1

2





+

,



+

I

H

C1 C2

Connect the Left front baffle, Middle front baffle and Right front baffle
(Part E+D+F) to the Seat frame (Part I) by using 4 Bolts M8*35 (Hardware 2)

and 4 Gaskets 22(Hardware 2+6).Ø

Hardware 7.



Powered by TCPDF (www.tcpdf.org)

http://www.tcpdf.org

